



MONOGRAPH

TAMSULOSIN

Scope (Staff):	Medical, Pharmacy, Nursing, Anaesthetic Technicians
Scope (Area):	All Clinical Areas

Child Safe Organisation Statement of Commitment

CAHS commits to being a child safe organisation by applying the National Principles for Child Safe Organisations. This is a commitment to a strong culture supported by robust policies and procedures to reduce the likelihood of harm to children and young people.

This document should be read in conjunction with this [DISCLAIMER](#)

QUICKLINKS

Dosage/Dosage Adjustments	Administration	Compatibility	Monitoring
---	--------------------------------	-------------------------------	----------------------------

DRUG CLASS

Tamsulosin is a selective α_1 blocker¹

INDICATIONS AND RESTRICTIONS

- Urinary retention, neurogenic bladder and posterior urethral valves cases in patients where surgery is inappropriate, or where other treatments have proved ineffective
- Ureteric stones/calculi²; dysfunctional voiding³; primary bladder neck dysfunction^{4, 5}

CONTRAINDICATIONS⁶

- Hypersensitivity to tamsulosin or any component of the formulation.
- History of orthostatic hypotension
- Severe hepatic impairment (Child-Pugh scores > 9)
- Severe renal impairment with creatinine clearance < 10 mL/minute
- Concurrent use of another α_1 adrenoceptor inhibitor

PRECAUTIONS

First dose may cause transient postural hypotension.^{3, 6} See Monitoring

Use with caution in patients with sulfa allergy⁶

FORMULATIONS

Listed below are products available at PCH, other formulations may be available, check with pharmacy if required:

- 400 microgram modified release tablet

Imprest location: [Formulary One](#)

DOSAGE & DOSAGE ADJUSTMENTS

***NOTE:** Cutting the 400 microgram modified release (MR) tablet destroys the sustained release properties, and the dose is then assumed to have the characteristics of an immediate release dose.

AGE	Body weight	Dose
Under 2 years ⁷	Under 12.5 kg	No dosage information
2 - 8 years ^{7,8,9}	12.5 - 25 kg	100 microgram twice daily
Over 8 years ^{2, 7, 8, 9}	Over 25 kg	400 microgram once daily

Renal impairment:

- Do not use in severe renal impairment (creatinine clearance < 10 mL/min)^{3, 6}
- [eGFR calculator](#)

Hepatic impairment:

- Mild to moderate impairment - no dose adjustment is required^{3, 6}
- Severe hepatic impairment (Child-Pugh scores > 9) – tamsulosin is a contraindication^{3, 6}

ADMINISTRATION

- Swallow tablet whole, do not break, crush or chew (when possible) to maintain the sustained release properties of the tablet⁶
- If the tablet is cut, crushed, or chewed, then it becomes immediate release. If the tablet is required to be cut the dose should ideally be split into twice daily dosing.
- For 100 microgram dosing, the 400 microgram MR tablet can be divided into quarters. Keep remainder of tablet in the blister for subsequent doses.
- Can be taken without regard to food⁶

MONITORING

Blood pressure, urinary symptoms⁸

Suitable monitoring for potential side effects, particularly with initiation of therapy. Four hourly blood pressure readings should be taken for the first 24 hours for patients under the age of 10 years or with additional risk factors (6 readings)¹⁰.

ADVERSE EFFECTS¹

Common: first-dose hypotension, postural hypotension, dizziness; floppy iris syndrome in cataract surgery; nasal congestion, urinary urgency, headache, weakness, fatigue

Infrequent: tachycardia, palpitations, oedema, fainting, blurred vision, urinary incontinence, nausea, vomiting, diarrhoea, dry mouth, increased sweating, drowsiness

Rare: hypersensitivity reactions, itch, depression, mood changes, dyspnoea, paraesthesia, priapism

STORAGE⁶

Store below 25° C

INTERACTIONS

This medication may interact with other medications; consult PCH approved references (e.g. [Clinical Pharmacology](#)), a clinical pharmacist or PCH Medicines Information Service on extension 63546 for more information.

Please note: The information contained in this guideline is to assist with the preparation and administration of **tamsulosin**. Any variations to the doses recommended should be clarified with the prescriber prior to administration

References

1. Australasian Society of Clinical and Experimental Pharmacologists and Toxicologists., Pharmaceutical Society of Australia., The Royal Australian College of General Practitioners. Australian medicines handbook [Internet]. 2024 [Available from: <https://amhonline-amh-net-au.pklibresources.health.wa.gov.au/>]
2. Mokhless I, Zahran AR, Youssif M, Fahmy A. Tamsulosin for the management of distal ureteral stones in children: a prospective randomized study. J Pediatr Urol. 2012;8(5):544-8. doi:10.1016/j.jpuro.2011.09.008
3. British National Formulary for Children [Internet]. 2021 [Available from: <https://www.medicinescomplete-com.pklibresources.health.wa.gov.au/mc/bnfc/current/>]
4. Donohoe JM, Combs AJ, Glassberg KI. Primary bladder neck dysfunction in children and adolescents II: results of treatment with alpha-adrenergic antagonists. J Urol. 2005;173(1):212-6. doi:10.1097/01.ju.0000135735.49099.8c
5. Van Batavia JP, Combs AJ, Horowitz M, Glassberg KI. Primary bladder neck dysfunction in children and adolescents III: results of long-term alpha-blocker therapy. J Urol. 2010;183(2):724-30. doi:10.1016/j.juro.2009.10.032
6. Online MIMS. Product Information: Tamsulosin Sandoz SR Modified release tablets [Internet]. 2021 [Available from: <https://www.mimsonline-com-au.pklibresources.health.wa.gov.au/Search/QuickSearch.aspx?ModuleName=Product%20Info&searchKeyword=+Tamsulosin+hydrochloride>]

References

7. Naeem Samnakay. Tamsulosin dosing in children [expert opinion], 2024. Perth Children's Hospital:2024 Jun 06.
8. UpToDate. Tamsulosin: Pediatric Drug Information [Internet]. 2024 [Available from: https://www.uptodate-com.pklibresources.health.wa.gov.au/contents/tamsulosin-pediatric-drug-information?search=tamsulosin&source=panel_search_result&selectedTitle=1~37&usage_type=panel&kp_tab=drug_pediatric&display_rank=1]
9. Micromedex. Tamsulosin [Internet]. 2024 [Available from https://www.micromedexsolutions-com.pklibresources.health.wa.gov.au/micromedex2/librarian/CS/F4A4AC/ND_PR/evidencexpert/ND_P/evidencexpert/DUPLICATIONSHIELDSYNC/E1B824/ND_PG/evidencexpert/ND_B/evidencexpert/ND_AppPr oduct/evidencexpert/ND_T/evidencexpert/PFActionId/evidencexpert.DoIntegratedSearch?SearchTerm=tamsulosin&UserSearchTerm=tamsulosin&SearchFilter=filterNone&navitem=searchALL#]
10. Japinder Khosa. Tamsulosin monitoring [expert opinion], 2024. Perth Children's Hospital:2024 Jun.

This document can be made available in alternative formats on request for a person with a disability.

File Path:	W:\Safety & Quality\CAHS\CLOVERS MEDICAL Pharmacy\Procedures Protocols and Guidelines\Medication Monographs_Word\PCH.MED.Tamsulosin.docx		
Document Owner:	Chief Pharmacist		
Reviewer / Team:	Senior Pharmacist, Paediatric surgeon - Urology, Consultant - Surgery.		
Date First Issued:	September 2016	Last Reviewed:	Jul 2024
Amendment Dates:	February 2018	Next Review Date:	Jul 2027
Approved by:	Medication Safety Committee	Date:	Jul 2024
Endorsed by:	Drugs and Therapeutics Committee	Date:	Aug 2024
Standards Applicable:	NSQHS Standards:   NSMHS: N/A Child Safe Standards: N/A		

Printed or personally saved electronic copies of this document are considered uncontrolled



Healthy kids, healthy communities

Compassion

Excellence

Collaboration

Accountability

Equity

Respect

Neonatology | Community Health | Mental Health | Perth Children's Hospital